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To continue its program of quality and design improvement, the
manufacturer reserves the right to change specifications, design
or prices without notice and without incurring obligation.
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REAR HITCH

Model Number
Effective Date
Form Number

lS603E1
5-01-74
20793L1

ITEM NO.
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PART NO.

10161A1
12554P1

180121
13457P1
20540P1

138542
120377
120384
180175

10405P1

DESCRIPTION

Hitch, Rear
Brace, Rear Hitch
Bolt, Hex 3/8-16 x 7/8
Handle, Adjusting
Stand, We1dment
Washer,Lock 3/8 Int Tooth
Nut, Hex 3/8-16
Washer, Lock 1/2 Sp
Bolt, Hex 1/2-13 x 1-1/4
Pin, Hair CotterBrentChalmers.com




